U IrInriEEg

ol102281 3i102261-3
oI101851-3

Ie—0" 3 X8

29414 3—iRkL—aviktsd



BRARCHEAITOLT
COEBGAFIESi102281, Si102281-S, Si1018S1-SEDEEMRE N TEY T,

B4 [ Si1022S1 [Si1022S1-§[Si1018S1-§
WRSH | 2503~ 2593~ 2593~

. BEEXDOBRIIBYT TRDEERETHELLET,

RHES BRES B & A BE
Si102231 1-1 012553A SHOOTER COMP/N 1

. FEERRESBT IOMMERMRECHERACESL,
mlRam. EOMOELMEEA LTI LMERET. RHEBBORRAIZGYFT,

. BAOEEEMHMERVINIEDELNY ., RUEKAEEFICIYEET HBEEAHY FTTDT.
HoMLHITHESIEZELY,

TEXDOERFEREAE L TREMNDREEZANBLARET,
. BEHICEEIXARIBLEINT, BEDICHRDERFELSBELLET,
COELOMERMOUEMBFR (HRE) X, BEITEUVROFLENELETS,

.ﬁEL~ﬁﬁﬁ@ﬂf&of%ﬁﬁ%%to%ibfﬁ~m%ﬁEEOUT
CH#ESETWEEET,

GENERAL INFORMATION

. This parts l|ist covers parts for Si1022S1, Si1022S1-S, Si1018S1-S

Mode | Si1022S1 [Si1022S1-S[Si1018S1-S
Application| 2593~ 2593~ 2593~

. Please place your order in the following manner.

Key No. Parts No. Parts Name. Quantity
Si102281 1-1 012553A SHOOTER COMP/N 1

. Use”FUJI| GENUINE PARTS” exclusively for servicing.
Other products, although they may appear similar, may result in performance
and/or shorter service |ife.

. This parts list or price of the parts is subject to change without prior notification
due to higher cost in materials, processing, and to design changes.

. As a rule, the parts you order can not be returned unless wrong parts are sent due
to our mistakes.

. We have a hard time handling order for parts during busy season.
Please allow us enough time to handle your orders during these season.

. We stock spare and repair parts for 9 years after manufacturing of the model ends.
However, please inquire at us for delivery time and prices even after that.



— (o] = =
—DN—=YYRbIE, TEEE K Dl iF E FHVER TL
s & = W B 5 B EHIV DY
A Si1022S1 2593~ EH650DG7330
B Si1022S1-S 2593~ EH650DG7330
C Si1018S1-S 2593~ EH650DA7330

S (MRERICIIFTBREABREOEBREDRTILRDEYTY)

RIS
* e AT (EBEBHECDOI—0DOHAHAEDITHBLLEEA)
xn a
';?,LEE. AlgBficESmiESY (FEHREFHERRONTNICLEM T HEED)
xn a
I%??"‘E:“: BlumanaEmitsy HeaEsinanud hcbimitFHEET s, BHaEHNRCREHSEEHEEEA)
&n a
'%E?,LED Dl nmanmmusl Fnadsns. B s oA HEET)
EN-FELE | BERERICE-BRERTL, BERASHEBICES#EEA
IBERSRISTEEIZRRYES . LIEFSHRE S (OY—0xBnTESRIC. BN ATZ S HEEMICERT)
@) RS - ~ XXXXXXKweeeees EHET
XXXXXK ~weeeeeees SN
=
ALL SHELE US FoA—HAZ STD A —R | =
C =R ASSY 7t J) LH Lok t B8
A/R rE Fr JO vk RH Sk d [ERES
0.5 F—n—H (X Re 7 OoP LPED
Er

SON—YYRLTR, FREOELEERATA AR SLTHYFES,
BIAARANEGERICOVNVTOHFITTIRIAARAKNTHAZRLTHYFET
BL. 2=yMR&ED A BRI OV TRHELTVWARATRRLTHY. FIAFRIERLTHYFE A,

cDN—=Y)RFTCRITHITEITAE

[H1ERD

S(ZROTHL




No.1 ¥a-4%B

17

T

o NN

DT A WN =IO © oo udooc &~ Wi
| | |

N NN
© o

T
w'w
—1o

V11116-08020
V33020-00060
0094060

0128550
V39026-00080
0081590
V33020-00080
V53116-00080
V051225-10030___ _
V53116-00100
V41316-00100
0081380
VK710-0108-020
o12548A
0221620
0125668
V11016-050012
V41316-00050
0093230

0121350

p523%Y° /MBX20
7 yyatyb ¥ /6
h3-
ARM/CONNECT

7399 +yb/N8
DEFLECTOR COMP A
7 yvatyh ¥ H/8
N ARFY7 L V/3ET 8
THeYEE" V/10X30

b A2ty € V/3E7 10
E74 4" #/M10

STOPPER COMP/A
73097 K Wb TT/M8X20
STOPPER COMP/C

N2AN UM
SPRING/HT10/2. 3
FAI2Y/M5X12
ESY /M5
vIT1-2vF

ROD/ACTUATOR/CRES

T T
=HI= RN = == O = N NN NN =NNDNNNDPNI=E =N = DN—= =00 ==

N . =N
2 28 & = % B & W 2R ER s amenw | mr | W B
551; |tem No |tem name y & Application Standard Remarks
ey No ALL R/P
1 [012553A SHOOTER GOMP/N
2 |V7710A-00060 T =-2297° W/Ah" 5 M6
3 0093570 N UE N—+AEEH
4 10126010 BAND/190 N—+AEEH
5 |seos06-310 | Myptv= ]
6 |VK710-0106-012 75097 bh TT/M6X12
7 |012554A COVER COMP SHOOTER N
8 10125560 INSULATOR, 1/340X10
9 |0001404-00000 INSULATOR, I1/170X10
|0 fooraszo DEFLECTOR cowp B | 1| | | | L\ ol ]
11 10081600 ROD/6/168

Si1022S1, Si102281-S, Si1018S1-S



No.2 +=h" &R

42
44
S
i{.f
VT 1
2 28 & = % B & W SR E Rk amem | A | m %
Keyji Item No Item name m . Application Standard Remarks
/P
1 [FSR1100DB-5-2-0A 7790 1
2 |VK710-0110-040 7509 Wb TT/M10X40 4 M10x40 7T
3 |V39026-00100 759Y" Fy /M0 4 M10
4 |V60015-06206 R.B.B/6206LLU 1
5 |veoo1s-0630s | RBB/630SLLU L I O AN S
6 |012002A SHAFT/IMPELLER 1
7 |FSR110-5-8 7°m9%-  (TX7X46Y)3%9%)) 1
8 |008158A CAP/METAL 1
9 |V7441-305008 HY-I/TC30508 1
| 10_|VK710-0108-020 | 73 vk TT/mex20 L6 | Lo L | wexzo7r | ]
11 1011248C CASE/MISSION 1
12 10120140 WORM WHEEL 3M/31/L 1
13 10111170 ¥- (10X8X25) 1
14 |006088A SHAFT/COLLECTOR 1
As_[o1iii8o_ | ____ 4007 A3VA7 b=k 2 ) bl
16 |V60011-06206 R.B. B/6206 2
17 |V7441-305011 FY-1/TC305011 2
18 |006046A METAL/SIDE/R 1
19 |V26026-08020 an” RyhRaET Wb #95/M8X20 4 M8 x 20
| 20 |V26026-08016 _ _ _ _ | _ ______________ I sayho vk doo/M8K16 | 1 | Lol |M8x16 | ____]
21 (0111190 SUEL L) 1
22 (V20026-06010 nyAsE Wh/M6X10 1 M6 x 10
23 [V41316-00060 £ h° 4/M6 1 M6
24 (0111200 MItUN 9%y 1
25 Jotizt0 | 730 PF3/8. L I O AN S
26 |V78000-00038 AhHTHRYRT-N"-7° 54" /PT3/8 | 1
27 (0120210 METAL CAP/REAR 1
28 [V26036-08045 5 4RyhHE Wb A9y TT/MBX45 | 4 M8 x 45 7T
29 (V40126-00080 SW/N8 4 M8
| 30_|vioi-psa005 10-0/V628405_ I Y S I S
31 [V7441-284508 HWy-N/TC28458 1
32 [012015A SHAFT COMP WORM 1
33 [V20136-10025 an” sayhsET Wb TT/M10X25 1 M10x25 7T
34 |V30126-00100 b hayhhtyb/M10 1 M10
35 (0121380 R.B.B/7205B DT 1 wFIREE (7% 25| 2{E 12y b

_3_

Si1022S1, Si102281-S, Si1018S1-S



No.2 +=h" &R

42
44
S
il{f
= & 1
2 28 & = % B & W SR E Rk amen | A | m %
= |tem No |tem name L Application Standard Remarks
Key No ALL R/P
36 (0120190 COLLAR/25X34X17.5 1
37 (0120130 WORM 3M/3/L 1
38 |V5720-060640 ¥~ 1397 6X6X40 1
39 (0120180 COLLAR/22X32X15. 3 1
| 40 |vioa16-00220 on b ya/s2a oLl L s L]
41 |V60011-06304 R.B.B/6304 1
42 10125610 BRACKET COMP/MISSION 1
43 |VK710-0108-020 77097 bh TT/M8X20 2 M8 x20 7T
44 |VK710-0108-025 75097 bh TT/M8X25 2 M8 x 25 7T
| 45_|v36026-00080 | ________ S YV o 1A I A I S B SR
46 (006032B FRANGE/COLLECTOR 2
47 (0111220 ¥~ h57/10X8X32 2
48 |V20136-08020 " AnyhsE b TT/M8X20 | 2 M8 x20 7T
49 |V20126-08030 b sayhod bh/MBX30 2 M8 x 30
| 50 _|V31026-00080_ _ _ _ _ |________________ WYy M8_ L2 ) LM ]
51 (0125680 COLLEGTOR VANE GCOMP/L1000 | 1
52 [V9600-263000 b 347" 9v2/BM2630FB 2
53 (0125690 COLLEGTOR VANE GCOMP/R1000 | 1
54 (V9600-263000 b 347" 9v2/BM2630FB 2
| 55 fotiais0 MY I3 O I Y S
56 [VK710-0108-016 75097 bh TT/MBX16 6 M8x 16 7T
57 [V60015-06205 R.B.B/6205LLU 2
58 (0111260 LML ATV b S 2
59 [VK710-0108-016 7509 bb TT/MBX16 2 M8x 16 7T
60 fovasboA VANE CoWP/IWPELLER/N_ | 1} | L ) L]
61 [V20136-10025 " sayhsw wh 7T/M10X25 | 1 M10x25 7T
62 (V30126-00100 b snyhhtyb/NM10 1 M10

$i102251, Si102251-S, Si101851-S



No.3 =" m\¥" v &

Si1022S1
Si1022S1-S
Si1018S1-S
1
m B & 5 B & % 0ty E R s # w =
Item No Item name Application Standard Remarks
AlB[GC R/P
1 (0061380 BLADE/1000 111
2 |V24036-08020 HhEINTEYE Wb S35CH/M8X20 | 91 9| 9 M8 x 20
3 |V39026-00080 7599 Ty b/M8 91919 M8
4 10112620 SLEIGH 2122
5 _|vkrio-0108-020 | 3 KM TT/Mex20 | alafal |1 | wexzo7m | ]
6 |0125600 PLATE SHIELD 1111
7 |V11210-080025 #3349 /MBX25 313(3 M8 x 25
8 [V41316-00080 E34 h 4/M8 31313 M8
9 |v39026-00080 739%" Ty +/N8 313(3 M8
| 1010094490 _ _ ___ _ _|________________ GUIDE PLATE B COMP __ | 444\ 4] | _| | _________|_______l________]
11 10094500 SPAGER/1. 2 41414
VK710-0112-030 75097 bh TT/M12 x 30 8188 M12x30 7T
V7611A-00018 D Y-2Zy72° 0 BU/AN 4 PF1/8 | 2 2| 2
0125460 | ______________ BASE_cowp/ MoroR/swoorer | 14 1| 1) | oo | ]
VK710-0108-016 7509 bh TT/MBX16 4141|4 M8x16 7T
012547A GEAR/SHOOTER 1111
V18066-04025 nyhh7HIEE W h/MAX25 1111 398 977012
V38026-00040 Uty /M4 1111
L coveR_cowp/motor | 1 b f ol oL\ oo L]
V21036-08020 Iy 4ayhdd vk P3 TT/M8X20 [ 31 3| 3 M8 %20 7T
VK710-0108-020 75097 bb TT/M8X20 111]1 M8 %20 7T
0122340 COVER /SENSOR 1
FSR550-8-7-0 UMIPEDN 1
VK710-0106-016 _ _ _ | __ ______________ T30 K Wh/MEX16 | 2 ] Lo ___[Mex16 ___|________|
V41316-00060 £ h° 4/M6 2 M6
0093570 N UE 1
012550A HOUSING COMP/COLLECTOR/1000 1

Si1022S1, Si102281-S, Si1018S1-S



No.4

@

28
Item No Item name "ty Application Standard Remarks
Key No ALL R/P
1 (0211790 ASSY (HS063A) 1
2 |v20626-10160 /N10X160 1 M16x 160
3 |V36026-00100 /N10 1 M10
4 |WF-8 WF-8 1
500092150 e 2L
6 |0211570 2
7 |VK710-0110-025 7T/N10X25 4 M10x 25 7T
8 0125400 METAL/LIFT/SI 2
9 |V7600A-00018 /A PT1/8 | 2
(10 |veoree-12040 | ... lo.smi2xao 6] | o ia2x a0
11 (V39026-00120 /M12 6 M12
12 10120240 SPROCKET/6T 2
13 |0211250 (7X7X35 ) 2
14 10211700 HST BDU-10S-5107 1
A5 J006007A BASE COMP/ARM/PUSH ... I TS O S L S NSRRI A
16 |v20726-08130 /N8X130 3 M8x 130
17 |v40126-00080 SW/M8 4 M8
18 |v20136-08040 7 /M8X40 1 M8x 40 7T
19 [006025C COVER/BELT/HST 1
.20 |VK710-0008-020 | ] TT/Nex20 13l | Jo B 20 7T
21 |012060A STOPPER/BRAKE 1
22 |012061A SPRING/HT 30 1
23 (0120260 PULLEY VA102/HST 1
24 0092220 (5X5X29 ) 1
(2510060480 | PLATE/3/22/66 L
26 |VK710-0106-012 7T/M6X12 3 MEx 12 7T
27 10061620 ROD COMP/ADJUST 1
28 |V39026-00100 /M10 2 M10
29 |Vv41316-00100 /N10 1 M10
.30 [VB3116-00100 .l o0 10
31 |V-YW-0852030 /8.5X20X3 3
32 |v41316-00120 /N12 6 M12

S11022S1,S11022S1-S,S11018S1-S




No.5 FETTER(2)

&=>59

VT 1
A o8 & = % B & W 2R B s amenw | mr | B B
351; |tem No |tem name y & Application Standard Remarks
ey No ALL R/P
1 [012016B ARM COMP TENSION IMPELLER | 1
2 |V9600-202500 b 347" vv2/BM2025FB 2
3 10121740 PULLEY/FT/70x62 1
4 |V70416-00200 Ch 449 ¥ 4/S-20 1 S-20
5 |veoris-oesoa | R.B.B/630ALLY 28 O I A S
6 |V41316-00200 £ h° #/M20 1 M20
7 |V50016-30030 7t »/3. 0X30 1 3x30
8 1012072A ARM COMP/BRAKE IMPELLER 1
9 |V9600-162000 b 347" 92/BM1620FB 1
0 foviisso TVAAY ]
11 10111340 AW (VB/Y V) 1
12 |V11016-040030 AT 22T M4AX30 3 M4 x 30
13 |V41316-00040 E3% 4 /M4 3 M4
14 |V40126-00040 SW/M4 3 M4
15_{V30026-00040 _ _ __ | ________________ AyBgyb/MA_ NS Y A I A I L R RN
16 |8641-06-09-0 WAy b 16X40 1
17 |V41316-00160 £ h° #/M16 1 M16
18 |V50016-30030 7E" v/3X30 1 3x30
19 |8641-06-20-0 27" Y% HEOT72 1
| 20 10120690 _ _ _ _ _ _ _|________________ ARM_ COMP/TENSION 185 _ | 11 | _ | | |l __ 1 _______]
21 [V9600-151500 b 347" 9y2/BM1515FB 2
22 (V63000-00700 PULLEY/TENSION/70TB1LL 1
23 (V70416-00150 Ch 449 ¥ 4/S-15 1 S-15
24 (V41316-00140 £ hT #/M14 1 M14
25 |v50016-30030 | . We /0 I Y S £ 25 S N
26 (012070A ARM COMP/TENSION 200 1
27 (V9600-122000 b 347" 9v2/BM1220FB 2
28 [V63000-00700 PULLEY/TENSION/70TB1LL 1
29 (V70416-00150 Ch 449 ¥ 4/S-15 1 S-15
| 30_|vaiste-00120 SERAMN2 31 O A S I R L A S
31 |V53016-00120 N BT Y/ 12 1 12
32 (0121300 COUNTER ASSY/BV8 BV-016-0 | 1
33 |VK710-0110-025 7599 bb TT/M10X25 4 M10x25 7T
34 (0120110 PULLEY/V2A 1
35 [8641-02-02-0 - TXTX25 h4vl 1

_7_

$i102251, Si102251-S, Si1018S1-S



No.5 FETTER(2)
~

1
2 a8 ® s B & % s ERER | BB | B
Keyji Item No Item name m wp Application Standard Remarks
36 [V-FW-0903206 7yY4—/9X32X6 1
37 |VK710-0108-020 7509 bh TT/M8X20 1 M8 x20 7T
38 |V81340-00290 VA" bb/LA29/2-1V =2 = b 1 h9v5~HST
39 |Vv81320-00310 VA" L b/LA3T /ALYy 1 s~k V7
|40 fov2os60 BRACKET/METAL 1] I R R NN
41 |VK710-0110-030 779" % Wb TT/M10X30 2 M10x30 7T
42 (0113180 Ny Uy 1
43 [V60015-06205 R.B.B/6205LLU 1
44 |VK710-0108-020 7709 bb TT/M8X20 3 M8 x20 7T
| 45_18641-02-24-0 __ _ _|_ _ ______________ M- ____ 1] I ) IR SR
46 (0122420 PULLEY VB122 1
47 (8641-02-02-0 - TXTX25 h4<l 1
48 [V-FW-0903206 7yY4—/9X32X6 1
49 [VK710-0108-016 7599 bh TT/M8X16 1 M8x 16 7T
| 50 10122880 _ _ _ __ _ _|_______________| ROD _COMP/ADJUST _ __ _| 1| I ) IR SR
51 (0122890 ROD/L/10X37X60L 1
52 (0092170 4=y v (10) 1
53 [V30126-00100 287 4Ryhsty /M0 1 M10
54 (V30826-00100 I 4Ryhsty b E5TY/MI0 1 M10
| 55 _|v41316-00080 _ _ _ _ | _ ______________ e AM8_ | 3] I O L DR S
56 [V53116-00080 N ARy E U/ 8 2 FETU8
57 (0120620 SPRING/HE 86 1
58 (0073210 ROD/TENSION/10 1
59 (V39026-00100 759Y" Fy /M0 2 M10

Si102251, Si102251-S, Si1018S1-S



No. 6 ;HEER

N 5
2 28 & = % B & W PR E Rk amen | A | m %
= |tem No |tem name L Application Standard Remarks
Key No ALL R/P
1 |FSR750R-3-2-0 V7 1zy} 1
2 |VK710-0108-016 7509 bh TT/MBX16 4 M8x 16 7T
3 10211480 T4 7T4SH AV T 2
4 10120870 HOSE PRESSURE/460 2
_o (0120120 | _____ PULLEY/1AT1 IS Y A N A ) IR SRR
6 (0211420 7yyx (11X38X06) 1
7 |VK710-0110-020 7509 Wb TT/M10X20 1 M10x20 7T
8 10120520 BASE COMP/PUMP 1
9 |VK710-0108-020 7509 K bb TT/M8X20 4 M8 x20 7T
| 10 foogosso GUIDEBELT I A S R S
11 |VK710-0108-020 7709 K bb TT/M8X20 1 M8 x20 7T
12 1012071A ARM COMP/TENSION 97 1
13 |V9600-122000 b 347" 9v1/BM1220FB 2
14 |V63000-00700 PULLEY/TENSION/70TB1LL 1
5 _vioate-otso | GO TSL I Ve T I N N I R = N SN
16 10120730 GUIDE PLATE 1
17 |V53016-00120 N BT Y/ 12 1 12
18 |V41316-00120 £ h° #/M12 2 M12
19 10120630 SPRING/HE 71 1
20 fto90210 VALVE/CONTROL ______ I Y S R S
21 [VK710-0106-012 75097 bh TT/M6x12 4 M6x12 7T
22 (0120740 BASE VALVE 1
23 [VK710-0108-016 75997 bh TT/M8x16 4 M8x 16 7T
24 (0093570 N UE 2
25_|0120270 | ______ ADAPTER/0-G03/G02_ _ _ _ | 2| _ L | _ L _ Lol 1o ___]
26 (0301330 T4 7° 4PF1/4-PF1/4-0 4
27 |8641-03-20-000 YYu4" ASSY 50X110ST 1
28 (8641-03-07-0 m7YF-2  L=600 1
29 10120890 HOSE PRESSURE/650 1
[ 30 (0120900 _ _ _ _ _ _ _ | _____ ADAPTER/04/45/1.5_ _ _ | 14 |l oo o b oo o]
31 10120910 ADAPTER/04/1. 4 1
32 |FSR900S-3-8-0 WYV ey 2
33 |V41316-00160 £ h° #/M16 2 M16
34 |V50016-40025 7" v/4.0X 25 4 4x25
35 [8641-03-05-000 790 9¥Yy8" — (34X508T) 1

—9—

Si102251, $i102251-S, Si101881-S



No. 6 ;HEER

I 1

Al a8 o= % B & K Sl B s amen | mos | B =
E§1; Item No Item name y t Application Standard Remarks

ey No ALL R/P

36 10091340 HOSE PRESSURE/900 1

37 |009135A HOSE PRESSURE/980 1

38 10095860 TUBE/SPIRAL/600 2

39 (8637-08-07-0 £y 12X60 1
| 40 _(8641-03-11-0 _ _ _ _|________________ By 12X60 _ _ _______ L A S I IR AR SRR

41 |V50016-25020 7t v/2. 5X20 2 2.5%20

42 |V41316-00120 £ h° #/M12 2 M12

43 (8641-02-16-00 A" MHHI A COMP 1

44 |VK710-0108-020 7509 K bb TT/M8X20 1 M8 x20 7T

_‘IO_

Si102251, Si102281-S, Si1018S1-S



No.7 FETTER(3)

N 5
2 28 & = % B & W PR E Rk amem | A | m %
= |tem No |tem name L Application Standard Remarks
Key No ALL R/P
1 (0120940 WIRE BASE 1
2 |VK710-0110-025 759Y° K bb TT/M10X25 2 M10x25 7T
3 1012114C COVER COMP/COUNTER/LH | 1
4 10121110 RUBBER/PLATE/20X30 2
5 |vkrio-oto-025 | s TTmoxes L3l | Lo L) moxas T | ]
6 |012116B BASE COMP/RL 1
7 |VK710-0108-020 7509 bb TT/M8X20 2 M8 x20 7T
8 |012117B BASE COMP/RR 1
9 |VK710-0108-020 77097 bh TT/M8X20 2 M8 x20 7T
|10 fot2oreB STAY COWP/LH IR Y S I S
11 |VK710-0108-020 7709 bb TT/M8X20 4 M8 x20 7T
12 10093570 N UE 2
13 10120508 STAY COMP/RH 1
14 |VK710-0108-020 750K Wk TT/M8X20 4 M8 x20 7T
15_|0120680  _ _ _ _ _ _ _ | ________________ STAY_ COMP/REAR_ _ _ _ _ _ LI ) N N I IR IR SRR
16 |VK710-0108-020 750K Wk TT/M8X20 2 M8 x20 7T
17 |VK710-0110-025 7559 & Wb TT/M10X25 1 M10x25 7T
18 |V39026-00100 739%" +9+/M10 1 M10
19 |012064A COVER COMP/FRONT/A 1
| 20 |v21036-08020 | a saypok vk Py TIMeX20 |4 ) | L ]| wexzo7m ||
21 [012147A FRAME GOMP/SIDE/L 1
22 |VK710-0108-020 7509 bh TT/M8X20 4 M8 x20 7T
23 (0121480 FRAME COMP/SIDE/R 1
24 [VK710-0108-020 7509 bh TT/M8X20 4 M8 x20 7T
25 Jota1188_ | ] BASE cowp/uNIT/AL _ La o\ L L) L]
26 [VK710-0108-020 75097 bh TT/M8X20 2 M8 x20 7T
27 (0121000 BASE GOMP/UNIT/R 1
28 [V39026-00080 7399 Ty b/M8 2 M8
29 (0120770 COVER/PULLEY 1
| 30_|VK710-0110-025 | s a TTmoxes Lol | Lo L) wmoxas T | ]
31 [012065C COVER/COMP/FRONT/C16 1
32 |V21036-08020 I 4ayhhE Wb P3 TT/M8X20 | 8 M8 x20 7T
33 [012101A COVER/TAIL 1
34 |V21036-08020 Iy 4ayhhE Wb P3 TT/M8X20 | 2 M8 x20 7T
35 [012115D COVER COMP/COUNTER/RH | 1

_‘I‘I_

Si1022S1, Si102281-S, Si1018S1-S



No.7 FETTER(3)

N 5

2 28 & = % B & W PR E Rk amem | A | m %

= |tem No |tem name L Application Standard Remarks
Key No ALL R/P

36 (0121110 RUBBER/PLATE/20X30 2

37 [VK710-0110-025 7509 bb TT/M10X25 5 M10x25 7T

38 [009676A CUSHION 3

39 (0093620 Y3993" 1,/18X20 1 -RER
| 40 _|V41316-00060 _ _ _ _ | _ ______________ e amMe LI N N I S ENENDURIRENY SRR

41 |V36026-00060 an” sRY-0yh750y" Fy /N6 | 1

42 10124690 PROTECTOR/10X15X70 1 N—tARER

$i102251, Si102281-S, Si1018S1-S
-12-



No.8 FEITER(4)

5
24
El\25
1
CQ‘%\Z
8
17
A o8 & = % B & W i BBl amen | an | o=
éﬁ’ﬁ; Item No Item name m ty ;i Application Standard Remarks
1 [012149A COVETR COMP/RL 1
2 |V21036-08020 I 4ayhhE Wb P3 TT/M8X20 | 2 M8 x20 7T
3 |012150A COVER COMP/RR 1
4 |V21036-08020 Iy 4ayhhsE Wb P3 TT/M8X20 | 2 M8 x20 7T
5 foorasto | RUBBER/10x320x01 73 O A 1 I O AN S
6 |012112A COVER COMP/SIDE/L 1
7 |012113A COVER COMP/SIDE/R 1
8 |V29120-00080 J7° % Wb KG-B2/M8x20 4
9 10121070 ROD COMP/FIT/TOP 1
| 1010201040 _ _ _ __ _ _|________________ TIRFIIMT LIS S N N I R NN SRR
11 |V11016-060020 FA" 33Y" /M6X20 2 M6 x 20
12 |V39026-00060 739%" Ty /N6 2 M6
13 |V41316-00060 E34 h° 4/M6 2 M6
14 10122280 ROD COMP/8x225 1
15 |vatste-oos0 | GYNANE L O : DU S
16 |V53116-00080 RE AR e V/3E° 8 1 IEU8
17 10001317-00000 ayp b - 1
18 10001527-00000 SPACER 4
19 |012206A COVER GCOMP/TOP 1
| 20_|v39026-00080 | . ________ M8 % O 1 I O AN S
21 (0122410 WYy nAy b/SG-14A 1
23 (0121760 PROTECTOR/920 1
24 (8641-09-02-0 770744 1
| 25 |s641-09-10-0 | iy B L1 I O AN S
26 (0092620 ¥99%h" Ay b/SG-32A 1
27 (012182B BASE COMP/UNIT/STARTER | 1
28 [VK710-0108-016 75097 bh TT/M8x16 2 M8x 16 7T
29 [VK710-0106-025 75097 K bb TT/M6x25 1 M6 x 25 7T
| 30_|V36026-00060 | ________ I mYerere LYLRN N  ES S S
31 [8641-09-03-0 ny N = (39) 1
32 [V21036-06016 Iy 4ayhhE Wb P3 TT/MEX16 | 2 M6x16 7T

_‘] 3_

$i102251, Si102251-S, Si1018S1-S



No.9 FEITER(5)

2 a8 ® s B & mok | m E
Keyﬁi Item No Item name Standard Remarks
1 (0125410 FRAME COMP/ROLLER/SI
3 |012042B ROLLER COMP/TRUCK 110 | 6
4 10120430 SHAFT/TRUCK ROLLER 6
5 |veor1s-0e003 | RBB/6O0SLLU IR Y ] IS S
6 |V70516-00350 Ch” 4449 7+/R-35 12 R-35
7 10092980 3yYIVHIN UhI- 12
8 |V40126-00120 SW/M12 12 M12
9 |V30126-00120 b hayhhty b/M12 12 M12
[0 fo2osop FRANE CONP I Y S I S
11 10212080 WHEEL /FRONT/ IDOLER 2
12 |V9600-282000 b 347" ¥2/BM2820FB 4
13 |V7710B-00060 H")-2297° I/Bh’ 4M6 2
14 10120950 SHAFT/IDOLER 2
45 20060 | COLLAR/28X40K23 __ __ _ I A S I S
16 |012046A ROD COMP/IDOLER 4
17 10092980 3yYIVHIN UhI- 4
18 |V40126-00120 SW/M12 4 M12
19 |V30126-00120 b hnyhhty b/M12 4 M12
|20 fov2oaz0 PLATE/I/32X143_ P2 O R I S
21 [V39026-00120 7599 Fyb/M12 4 M12
22 |012048A SCREW GOMP/ADJUST 2
23 (0122570 SPRING/HG 100 2
24 0092980 3yYIVHIN UhI- 2
25 |V39026-00120 | . M2 2] IS ;7 RS SR
26 [012132A CRAWLER 2 R/ §-Y)

_14_

$i1022S1, Si102251-S, Si1018S1-S



No. 10 #R4E&B(1)

A]Si1022S1
B]Si1022S1-S
C|Si1018S1-S
N 5
2 28 & = % B & W SR E Rk amem | A | m %
= |tem No |tem name L Application Standard Remarks
Key No AlB[GC R/P
1 (012207D PANEL COMP 1
1 (012338C PANEL COMP/S 111
2 10211620 1uy1b-%, 1/20X90 1111
3 |021163A 7" b=F, 1/20X90 1111
4 fotateas | GUIDE/LEVER/HST I IS ] R S
5 {V39026-00060 7599 Ty +/M6 10|10 10 [
6 0121460 CAP/KD550-510B 1111
7 |V21036-08020 an” sayhhdT Wb P3 TT/M8X20 [ 6 | 6 | 6 M8 x20 7T
8 0122510 CUSHION/C 2122
[ 9 _fot22a00 | _____________ seAL/custion/toxtoxero | 813\ 8| | | oo | _____ | _____]
10 |VK710-0108-020 75097 bh TT/M8X20 2122 M8 x20 7T
11 |V41316-00080 £ h° 4/M8 2122 M8
12 |V39026-00080 7599 Fyb/M8 2122 M8
13 10121080 GUIDE/ROD/FIT 1111
O WNE I KT IS R R S
15 |V11016-060016 FA" 3%Y° /M6X16 2122 M6 x 16
16 |V41316-00060 £ h° 4/M6 2122 M6
17 |V40126-00060 SW/Ne6 2122 M6
18 |V30026-00060 ayhy Fyb/NM6 2122 M6
19 |o121200 | ______] LeveR oop/wRorTee |1 f oLl f L]
20 [FM-501-08B L2V M 2122
21 (V41616-00060 #31° 4/M6L 2122
22 (0211330 LV veva 666
23 |VK710-0106-030 7509 bb TT/M6X30 2122 M6 x 30 7T
| 24 _|v36026-00060 | . ________ 2530923y tob/M6 |2 |22l oL | el ]
25 (0093780 7" b-h 1111
26 (0070770 COLLAR THROTTLE 1111
27 (0093790 b -2%"1) 1111
28 [012054C BASE COMP/CONTROL 1111
| 29 |vK710-0108-020 | M TT/Mex20 | alalal | L) wexo7r | ]
30 (0093570 Nyp 25]25( 25
31 (0121398 PLATE COMP/HARNEES 1111
32 |VK710-0108-020 7509 bh TT/M8x20 2122 M8 x20 7T
33 (0093570 N UE 666
34 0093600 Yyt h 171717

_‘] 5_

$i102251, Si102251-S, Si1018S1-S



No. 10 #R4E&B(1)

A]Si1022S1
B]Si1022S1-S
C|Si1018S1-S
Rl 2 g ® = 2 B & W SR w| o mow | B =
Kﬁ-ﬁo Item No Item name A BO(;cy r:fp Application Standard Remarks
35 |V36026-00060 b 4AY-ayHI50Y F9b/M6 | 9| 9| 9 M6
36 (0060060 BAR 1111 hES TN
37 (0093860 74N % 2122
38 |VK710-0106-020 7509 K bb TT/M6x20 21212 M6 %20 7T
39 fovoostB_ HANDLE COWP_ IR KR IR A ] N S
40 |VK710-0108-020 7509 K bh TT/M8x20 41414 M8 x20 7T
41 (0070720 27" 1165-0-0-030-02 | 3| 3| 3
42 10120530 LEVER COMP 1111 EATIF9FIN -
43 (0070470 COLLER 8.5/6 2122
| 44 |vK710-0108-020 kM TTMex20 L2 la o) | L | wexzo7r | ]
45 10073360 GUARD COMP/UPPER 1111
46 (0092210 EFYA" v b (8X18) 2122
47 |V41316-00080 E7% 5" %/M8 2122 M8
48 |V53116-00080 N ARFYTTETV/3E 8 21212 IF18
(49 fo2opsB PLATE/5X22X465_ IR TR IR A ] Y S
50 [V53116-00080 N ARFYTT R V/3E 8 111]1 IF U8
51 [V41316-00080 E7% 5 %/M8 1111 M8
52 (0211320 MR VR YN 1111
53 (0120590 LINK COMP/SAFETY 1111
| 54 |vs3t16-00080 | UINEL PSR S I N NN I ../ D S
55 [V41316-00080 E7% 5" %/M8 1111 M8
56 [0060520 ROD/12/126 1111
57 [V53016-00120 N E /312 21212
58 (0122470 SPRING HE80 1111
R L SPACER/SPRING/GUIDE | 1 V1 v | | | L]
60 (0122560 PROTECTOR/20 1111
61 [012236A VISOR/MONITOR/EH63 1
62 (0123300 VISOR/MONITOR/S 111
63 [0001322-00000 7" 9yalAT yhb 6|66

_‘] 6_

$i1022S1, Si102251-S, Si1018S1-S



No. 11

BIEER(2)

\\
@) ®\ BT
S
oo

» %}
"

S
~l

©
a
o

g

[$))

VT 1
A o8 & = % B & W 2R B s amenw | mr | B B
351; |tem No |tem name y & Application Standard Remarks
ey No ALL R/P
1 (0120580 LINK COMP/DRIVE 1
2 |V9610-121020 N 3490 957" ¥1/BM1210F20FB | 2
3 10060620 SHAFT COMP/DRIVE 1
4 |VK710-0108-016 7599 bh TT/MBX16 1 M8x 16 7T
5 Joososto | PLATE COWP/ORIVE | 1| | | | L\l
6 (0211330 LV vava 2
7 |V53116-00060 TN AAFY7TE U/ 6 2 IF106
8 |8641-08-13-0 74% (¥939) 1
9 |021130A 7 b=#n" % 1
|0 fogriea0 fay (e3xeoxt1s) |2t | L L)oo L]
11 10060380 JOINT GOMP/BRAKE 1
12 10211330 LV veva 2
13 |V53116-00060 FUINSYS OV AVYE ) 2 IF 106
14 18641-08-17-0 4% (7" L-%) 1
15_[0093690_ _ _ _ _ _ _ _ | ________ WYty . INPLI N A N A ) IR SRR
16 |V41316-00060 £ 5" %/M6 1 M6
17 |V53116-00060 N ARFYTTETV/3E 6 1 FEU6
18 10211450 SOVEV YRV 1
19 |006086A JOINT/RETURN 1
| 20_|var316-00060 GYRAME L O R T B
21 [V53116-00060 X ARFYTTETV/3E 6 2 16
22 (0060690 SPRING/HE90 1
23 (0060390 JOINT COMP/INPUT 1
24 (V41316-00100 E7% 4" %/M10 2 M10
25_|V53116-00100 _ _ _ _ | ________________ C s 2 7 S (U 2 I A P ) AR L. £ (U S
26 (0120570 ROD COMP/BRAKE 1
27 (0211330 Ak Vv 1
28 [V53116-00060 X ARF9TTETV/3E 6 1 16
29 (0122480 SPRING/HC95 1
30 fooo2s0 COLLAR/BRAKE ]
31 [V41316-00080 £ h° /M8 1 M8
32 [V38026-00080 Uy b/M8 1 M8
33 [012055B LEVER COMP/WORK 1 BREI79FIN -
34 (0092720 7 FLyy /12) 1
35 [V9610-080615 b 3490 Y57° ¥1/BMO8O6F15FB | 2

_‘] 7_

$i1022S1, Si102251-S, Si1018S1-S



No. 11

BIEER(2)

\\
@) ®\ BT
S
oo

» %}
"

S
~l

g

©
a
o

[$))

A o8 & = % B & W i BBl amen| e | o=
éﬁ’z; Item No Item name m ty ;i Application Standard Remarks
36 (0060050 ARM COMP 1
37 [VK710-0108-030 7509 bb TT/M8X30 1 M8 x 30 7T
38 [V60013-00628 R.B.B/6287Z 1
39 [V39026-00080 759Y" Ty b/M8 1 M8
| 40_|v36026-00080 | S Ty 1YL I N N I IS [ B SN
41 |V41316-00080 £ h" 4/M8 1 M8
42 |V53116-00080 N ARFYTETV/3E 8 1 IFU8
43 [006022A JOINT GOMP/WORK 1
44 |V41316-00060 £ h° 4/M6 2 M6
| 45 _|V53116-00060 | ______ AT it 34 S N N N I U 6 S BN
46 (0124630 CABLE COMP/WORK 1
47 10093420 BOLT, TENSION/M16X80 1 M16 % 80
48 |V30026-00080 Ayhhty b/M8 1 M8
49 (0093430 CASE SPRING 1
| 50_|0000694-00000 | . ______ SPRING HCS7 _ I O S I S
51 (0093440 77 b=-F/1/37X39 1
52 [V38026-00160 Uty b/M16 1 M16
53 (0093450 WYA" g b 1
54 [V53116-00100 N AAFY7TE V/3ET 10 1 10
| 55 loogosa0 SHAFT_COMP/WORK _ __ _ I O S R S
56 [VK710-0108-016 750K Wk TT/M8X16 1 M8x 16 7T
57 (0121090 CAM COMP 1
58 [V2110-001215 T4VA#8075vY" 7" ¥1/80F-1215 | 2
59 (0061260 JOINT COMP 1
| 60_|vai3i6-00100 EERAMO 2 Lo ]
61 [V53116-00100 N AAFY7TE V/3E 10 2 FFE10
62 (0070390 ADJUSTER COMP 1
63 [VK710-0108-020 75097 bh TT/M8X20 1 M8 x20 7T
64 (0096590 TUBE GORRUGATE/7X400 1

_‘] 8_

Si102251, Si102251-S, Si1018S1-S



S

)

\/ A e ]
51
Item No Item name "ty Application Standard Remarks
Key No ALL R/P
1 |0120670 LEVER COMP/HST 1 HST
2 |3650-213-003-0 1
3 |V20736-12050 7T/M12X50 | 1 M12x 50 7T
4 |V38026-00120 u /m12 1 M12
L5.J00%28d0 /20X35%3.2 .. 2
6 |V70416-00140 C /S-14 1 S-14
7 |V70416-00200 C /S-20 1 S-20
8 |009289A ASSY 1
9 |009652A PACKING/BRAKE 1
(10 Joo9s780 | PINSLIDER 1 SO SO O N S SRRSO NSNS O
11 [V-YW-0851820 /8.5X18X2 1
12 [V53116-00080 / 8 1 8
13 [007055B STOPPER/BRAKE 1
14 (0071570 CASE COMP BRAKE 1
15 |v9600-201000 | o ........./BM201OFB 1 SO SO O N S SRR NSO SO
16 |VK710-0108-025 TT/M8X25 3 M8x 25 7T
17 0061360 ROD COMP/ADJUST/M8 1 M8
18 [V69313-00080 /SQ8RS P=1.25 1
19 [V69413-00080 /SQL8RS P=1.25 | 1
.20 |v30126-00080 | VLI - M8
21 [V30826-00080 /M8 1 M8
22 |V36026-00080 /M8 | 2 M8
23 (0120980 ARM COMP/RETURN 1
24 |V58010-05025 /5X25 1
22500060030 Lo ARM COMP/PUSH 15 U SN ISR U S URSRURUSOUURURITS NURUSSUURIORS OO
26 [V9600-102000 /BM1020FB 1
27 |V20136-01030 7T/M10X30 1 M10x 30 7T
28 (0060240 COLLAR/RBB 1
29 [Vv60115-06000 R.B.B/6000LLU 1
.30 [v30026-00100 | MO 1) | SRS (IS O
31 |0060670 SPRING/HE105 1
32 10090440 ROD COMP/10/75 1
33 |V69313-00100 /SQ10RS P=1.5 1
34 |V69413-00100 /SQL1ORS P=1.5 | 1
35 [V30826-00100 /M10 1 M10

-19-

S11022S1,S11022S1-S,S11018S1-S




Item No Item name Application Standard Remarks
Key No ALL R/P
36 (V30126-00100 /M10 1 M10
37 (Vv36026-00100 /M10 2 M10
38 (0060500 PLATE COMP/CHANGE 1
39 (V58010-06025 /6X25 1
A0 |V2110-000915 e B0 B0R001s L
41 (0121310 GUIDE COMP/LEVER 1
42 (v41316-00100 /M10 4 M10
43 (Vv53116-00100 / 10 2 10
44 |V-FW-1652810 /16.5X28X1 1
(4510120858 L SHAFT COWP/LEVER £ SO SO O N S SRRSO AU O
46 (v9600-122000 /BM1220FB 1
47 |V41316-00100 /M10 1 M10
48 (0060180 BRACKET COMP 1
49 (v9610-161524 /BM1615F24FB | 1
(50 |VK710-0008-016 | ] TT/NX1S 21 ... T WBx 38 7T
51 (0093570 1

-20-

S11022S1,S11022S1-S,S11018S1-S




NO.13

00—

(

)

8
Item No Item name "ty Application Standard Remarks

Key No ALL R/P

1 |012044A LEVER COMP/SIDE/LH 1

2 |012045A LEVER COMP/SIDE/RH 1

3 10092730 2

4 10060610 SHAFT/12/135 1
.5 JVe0016-25020 L /2.5 20 .. 21 1. Jo 25220

6 [0060160 BASE/WIRE 1

7 |V20626-10150 /N10X150 1 M10x 150

8 |V31026-00100 /N10 1 M10

9 10211260 2
10 10211640 (©.3XQ. 6XL15) .. 2

11 |(8641-08-33-0 2

12 [V41316-00060 /N6 2 M6

13 [V53116-00060 / 6 2 6

-21-

S11022S1,S11022S1-S,S11018S1-S




24
@/@/
o4 @\ ﬂ 27
a 42 38 26
43
A]Si1022S1
B]Si1022S1-S
C|Si1018S1-S
N 5
2 28 & = % B & W SR E Rk amen | A | m %
= |tem No |tem name L Application Standard Remarks
Key No AlB[GC R/P
1 * BATTERY/40B19R 1111
2 |012075A PLATE/SETTING BATTERY [ 1] 1] 1
3 10094160 NoyT)- 374Oy 2122
4 1V39026-00080 7599 Ty b/M8 2122 M8
5o fomonzo N S I KT IS ] I S
6 |009321B LEVER ASSY/CROSS 2122 SEAMA
7 10110170 37" (7-%v4") ASSY 2122
8 |1426-621-002-0A NVTT (12V230) 2122
9 10100130 TUBE/PVC 2122
| 10_|vk710-0108-020 o aa TT/Mex20 L2 lafa ) | L | wexzo7r | ]
11 |V39026-00080 739%" Ty b/N8 2122 M8
12 10098800 PANEL LAMP 1111 N 474 b
14 |V40126-00040 SW/n4 2122 M4
| 15_|v30026-00040 | ________ Y 2 2 2| A L]
16 10093190 SWITCH LAMP/20/BL/0 1111 A
17 10093200 SWITCH LAMP/28/BL/M 1 A/ -3y F
18 10122300 MOTOR 1111 v1-9EEIA
19 |VK710-0106-012 75997 bh TT/M6X12 41414 M6 x 12
22 (0096180 SWITCH/ASSY 1111 E1TH79FH
23 (V11016-030020 A" 3%y /M3X20 2122 M3 x 20
24 (V30026-00030 ayhsty +/M3 2122 M3
| 25 |V40126-00030 | . ______ SWM3._ 2 22| Ll we ]
26 (0121890 BASE COMP/SWITCH 1111
27 [VK710-0108-016 7709 F bh TT/M8 % 16 2122 M8 x16 7T
28 (0090200 SWITCH PUSH N/O 1 N yht=M I A
29 (0093310 Y1-4)b-12y b 1 1
30 fooo3saA SRz I K IR ] I S
31 0093350 UNIT LIFT TIMER 1
32 0093390 UNIT MOMENTALY 1
33 (0200120 RELAY/CA 333
34 0121330 3P PILOT BOX/F 1111
35 (0121190 FUSE BOX 111]1

$i1022S1, Si102251-S, Si1018S1-S
-29-



A]Si1022S1
B]Si1022S1-S
C|Si1018S1-S
VT 1
A o8 & = % B & W 2R B s amenw | mr | B B
551; |tem No |tem name y & Application Standard Remarks
ey No Al B R/P
36 [V39026-00060 759Y" Ty b/N6 2122 M6
37 (0125450 HARNESS SHOOTER G2 1
37 (0125440 HARNESS SHOOTER D2 111
38 [0096270-000 UNIT SNOWMATIC 1
| 3910090230 _ _ _ __ __ | ________________ SENSOR _LEVEL ______ IR N A N A ) IR R _ |
40 [V20036-06035 nyhsk Wb TT/M6X35 2 M6 x 35 7T
41 |V41316-00060 £ h° 4/M6 2 M6
42 10094560 PLATE 1/30/30/0.6 3 SR
43 |V39026-00060 759Y" Ty b/N6 2 M6
| 44 |V-FW-0003206 | T9-/OX3NE I K AN I (% 2.0 I N
45 10075540 VI RUBBER/ASSY 21212
46 |V36026-00060 I hAY-ayhIF0Y Fyb/ME | 2| 2 | 2 M6
47 [V-FW-652016 7yY4—/6. 5X20X1. 6 21212

_23_

Si102251, Si102251-S, Si101881-S



>

‘4

NO.15 T v

16 ?i,?

v

ok

R(2)

o o0 o o

28
21—
0
285
A]Si1022S1
B]Si1022S1-S
C|Si1018S1-S
A o8 & = % B & W iRl amen | an | o=
K?Tﬁo |tem No |tem name B (;cy ;fp Application Standard Remarks
1 * ENGINE/ROBIN22/EH650DC7330 1 1 22PS
1 * ENGINE/ROBIN18/EH650DA7330 1 18PS
2 10120100 PULLEY VB84/EGS 1111 vy u7° -
3 10111360 WASHER/11X45X06 1111
A A GUIDE cowp/BELT/EGs |2t 2 |2 | | | o | L ]
5 |V21826-38025 BOLT, 3/8-16UNC L=25.4 [ 2| 2| 2
6 |V40126-00100 SW/M10 2122 M10
7 |V41316-00100 £ h° #/M10 21212 M10
8 10073160 BASE COMP/SEPARATOR 1111
| 9 _|vk7ro-0108-020 s a TT/Mex20 L2 la ol | L | wexzo7m | ]
10 10073170 HEAT SEPARATOR/EX 1111
11 |VK710-0106-016 7509 bh TT/M6X16 41414 M6x16 7T
12 |V39026-00060 739%" Ty /N6 1111 M6
13 |012017A BASE COMP ENGINE/S 1111
14 |vaoe26-00100 | MO alafal | L) o mo | ]
15 |VK710-0110-025 7559 & Wb TT/M10X25 41414 M10x25 7T
16 |012008B CABLE/THROTTLE 1111 ARy bI4Y
17 |012009A CABLE/CHOKE 1111 Fa-h4y
18 |V20026-04016 nyhsk" wh/M4X16 2122 M4 x16 74YEE
R A PIPE CONP/TAIL I T T I O R I A7 _ ]
20 [0073590 CLAMP/AF-1035 1111
21 (V20036-06030 nyhsk Wb 7T/M6X30 1111 M6 x 30 7T
22 (V40126-00060 SW/M6 21212 M6
23 (0120010 PULLEY/V2/B203 1111 7°[97° -y
| 24 |vs710-070740 | e EC e I I S TS T IS AN S
25 (0121410 COLLAR/25X40X22 1111
26 (0111360 WASHER/11X45X06 1111
27 [VK710-0110-020 755K Wk TT/M10X20 1111 M10x20 7T
28 [V81760-00400 VA" L b/LB40/2-1 -AG-X 21212 RE
| 29 |v81760-00360 | . ________ U wb/LB36/Aon AGX_ | Tl L] Ly s~ AT
30 [009306A TANK COMP FUEL 1111
31 |0001330-00000 uh%xy7 1111 R H Lno. 16-3000962-00000& &
32 (0093080 J1-IMRYY-Y 1111
33 (0092450 PF1/47° 3% /0 1111
34 [V72012-00110 0Y9" /P-11/2Y1 111]1

_24_

$i102251, Si102251-S, Si101851-S



>

‘4

NO.15 T v

17

16

11

ok

v

o o0 o o

28
Q.
23 24
29
Si1022S1
Si1022S1-S
Si1018S1-S
L=
2l 2 85 & 8 % B & W ot AR # W%
Kg"? |tem No |tem name y & Application Remarks
ey No AlB[GC R/P
35 {0093090 1 hy7° 2122
36 (V91000-00100 74%-9357° 103 2122
37 (0093120 JaIME =Y EE Ay b 1111
38 [V11626-050016 A 3%Y" P2 A945/M5X16 555
| 39_|vai316-00050 | GERAME I KR IS A S S
40 (0125430 BASE COMP/TANK 1111
41 [009676A CUSHION 2122
42 |VK710-0110-025 759Y° K bb TT/M10X25 41414
43 (012033B BAND COMP/TANK 2122
R S CUSHION IR RS S A ] N S
45 {V39026-00100 739%" +9+/M10 41414
46 (0120340 HOSE FUEL/6X100 2122
47 10093560 nNup 41414
48 {0000704-00000 COCK ASSY (12556-43010) 1111
| 49 |v30336—00120 | ST LS I N AT I R (LA AU D
50 {0120360 CODE/+ BATTERY 1111 732
51 [011003A CODE/-BATTERY/M 1111 1A
52 (0121340 FUEL GUAGE ASSY 1111
53 (0125320 HARNESS MAIN/G-PP 1111
| 54 fov22300 BRACKET COMP/SEPARATOR | 1 | 1|+ | | | | | ]
55 (0122408 SEPARATOR 1111
56 [VK710-0108-016 75097 bh TT/MBX16 41414
57 (0075520 HARNESS/F JOINT 1111 EET 1oy MERA
58 (0094120 ¥- (L=60) 1111
| 59 |1090630 PLATERING L0 R I R AN S
60 (0124690 PROTECTOR/10X15X70 1111 BREIV Y IZER AT

_25_

$i102251, Si102251-S, Si101851-S



NO.16 ~—7%. ftRMER

Alsi1022s1
B|si102251-S
clsi1018s1-s
L sl 5
A o8 & = % B & W 2R B s amenw | mr | B B
351; |tem No |tem name y & Application Standard Remarks
ey No A[B]C R/P
1 10122120 ORNAMENT SET/F/L&R 1111 Eatyh
2 |012211A LABEL PANEL/CONT &THROT 111 BAEN 2N
3 {0000962-00000 LABEL LID TANK GASOLINE 1111 IRV
4 10094970 NN FEU/hEE UEY 1111
R (AL R LABEL/SERVICE/SI/178__| 1] | | 4 || | __] HERTE
5 [012333A LABEL/SERVICE/S1/185-S 111 HER—E
6 0125800 LABEL SET/MODEL/S11022S1 | 1 28y b - BRKIAN
6 0125850 LABEL SET/MODEL/S11022S1 1 28k b - BRKIAN
6 0125830 LABEL SET/MODEL/S11018S1 1 28y b - BKIATN
Jrfotarero ] LABEL SET/SHEET/stizstam_| 1| | 0] | Lo ] No_8~ 16t _ |
8 (0094950 3y (4-h") 1111
9 (0094980 AW &/ 9TY) 1111
10 |0094990 425 (Mty) 1111
11 0095000 f439 (7" ) 1111
1210095040 o _____ RN ) 13138
13 0095050 F194 (373-) 1111
14 10073740 LABEL/BOLT 1111
15 10121920 LABEL/LIGHT 0B 1 A
15 10124390 LABEL/LIGHT/J 111 A
Ae_fo121900 | _____ LABEL/FUSE BOX__ __ _ _ I I IO I b A
17 10099180 LABEL /MODEL /F 1111 HEIN L JEFTE
18 10099800 LABEL/SSS 1111 JEFE
19 10099810 LABEL/OFFICIAL/LW 21212 JEFE
20 (0113670 BOLT SET/0830S 1111 Y M
| 21 _(V20126-08030 _ _ _ | _ __ ____________ I 3RynoR Wh/M8X30 110410110 | | |l ____]
22 |V31026-00080 4277 UV Fy b /M8 10{10] 10
23 |V92155-10012 AN +/10x12 1111
24 |FSR1100B-9-20-0 =M - 1111
25 [012570A MANUAL/SI/F 1111 EikERBAE

Si1022S1, Si102251-S, Si1018S1-S
-26-



Q'ty

Item No Item name Application Standard Remarks

Key No ALL R/P

1 (8120305 1

2 (0061510 MARKER/SIDE 1

3 |V24036-08020 S35CH/M8X20 | 2 M8x 20

4 |V39026-00080 /M8 2 M8
J5ofowasaea Cover SET/EXTENSION/1000 | 4 | ||| L L

6 [012529A COVER COMP/EXTENSION/1000 | 1

7 |0061510 MARKER/SIDE 2

8 |VK710-0108-016 7T/M8X16 4 M8x 16 7T

9 |V24020-08016 /M8X16 6 M8x 16

10 |v39026-00080 /e 10 | . | L R

-27-

S11022S1,S11022S1-S,S11018S1-S



No.18 =v i3>k (A)

VT L=
2l s aEs % B & M SR E Rk amem| A | m %
Key-ﬁo |tem No |tem name wp Application Standard Remarks
1 (7318 1101 000 CASE -2 1
2 7318 1102 000 CASE -2 1
3 |K814 0108 070 BOLT Fi™ b 4 M8x70 (8T)
4 |F301 0108 000 NUT Fi™ b 1 M8
_5 _[K814_0108_035 __ |BOLT ____________. ] L1 oo _M8X358D_ | __
6 |K710 0108 025 BOLT Fi™ b 1 M8x25 (7T)
7 0540 1008 018 PIN AMITE Y 2 ¢ 8x18
8 |K814 0108 075 BOLT Fi™ b 2 M8x75 (8T)
9 |K812 0110 012 BOLT F£ Wb 1 M10x12 (8T)
_10_{0833_ 0001 _ 000 _ _ |WASHER__ __________ YN . VoS0

28 Si1022S1, Si102251-S, Si1018S1-S



No.18 =vi3ar&kk (B)

VT 1
2 28 & = % B & M E B ls amem| A | m %
Keyji |tem No |tem name Application Standard Remarks
R/P

1 (7318 2101 000 SHAFT Y47h 1

2 |7318 2102 000 GEAR v 18-32 1

3 |0750 0060 040 BEARING N TYUY 1 6004

4 10750 0062 040 BEARING AN TYUY 1 6204
_5 _[7318_2103_000 _ _ JCOLLAR_ _ _ _________ M . __ L1 R Y U N N IR EDUDIRIRIRIRE DUDIIIRIRIRIRI

_29_

Si102251, Si102281-S, Si1018S1-S



No.18 =vi3a>&kk (C)

o o o & % &@ % (2] . o

m B & 5 m B & W 0ty *i A5 % % w &
Item No Item name T/ Application Standard Remarks

R/P

7318 2201 000 SHAFT A7k 1
0750 0062 030 BEARING NTYUY 2 6203

30 $i1022S1, Si102281-S, Si1018S1-S



No.18 =vi3>&k{k (D)

o o o & % &@ % (2] . o
m B & 5 m B & W 0ty *i A5 % % w &
|tem No |tem name i Application Standard Remarks
R/P
7318 2301 000 SHAFT Y%702307° 1
0750 0062 030 BEARING N TYUY 1 6203
0750 0062 020 BEARING N TYUY 1 6203

31 Si102251, Si102251-S, Si1018S1-S



No. 18

Syl avAk (E)

VT 1
2 28 & = % B & M SR E Rk amem | A | m %
Keyji |tem No |tem name wp Application Standard Remarks

1 (7318 2401 000 CLUTCH t9-979% 1

2 |7318 2402 000 CLUTCHU ASSY Y+ ASSY 2

3 |7306 2309 000 GEAR 7 2

4 17306 2306 000 SPRING YORVUN 2 #153
_b _[K710_0608_020 _ _ |BOLT ____________. ] L4 |- bbb oo M8X200T)_ |

6 |K710 0108 020 BOLT Fi™ b 4 M8x20 (7T)

7 7306 2307 000 SIM vLB 2

8 0750 0060 040 BEARING AN TYUY 2 6004

9 |7306 2311 012 CLAW 1L HI9FIH 2

_32_

Si1022S1, Si102251-S, Si1018S1-S



No. 18

Syl avAEAk (F)

L

m L=
2 28 & = % B & M SR E Rk amem | A | m %
Keyji |tem No |tem name wp Application Standard Remarks
1 (7318 2501 000 SHAFT Y47h 1
2 |7318 2502 000 SHAFT Y47h 1
3 |7306 2405 000 GEAR wMIE 7 2
4 17306 2406 000 COLLAR T ARBURT -} 1
_5 _[7306_ 2407_000 _ _ JCOLLAR__ __________ M ____ L2 _|._ b b o]
6 |0750 0060 060 BEARING AN TYUY 2 6006
7 10741 0005 500 RING, SNAP Gy’ 2 H55
8 0750 0062 060 BEARING AN TYUY 2 6206
9 10830 0500 670 0-RING 0yvy’ 2 S-67
| 10_|K710_0610_ 025 _ _ |BOLT _ ____________ ] R bbb oo MOx25(7T) |
11 |K710 0110 025 BOLT F™ Wb 4 M10x25 (7T)
12 |7306 2408 000 SEAR V-l 2 MUD30x55x18
13 |7318 2504 000 PIPE N A7 1
14 |7318 2507 000 PIPE THAMN 47° 1
15_{0350_ 0171_ 640 _ _ |WASHER PLAIN________| P _ L2 _|._ bl _|a6x40x4.5 _f________]
16 |A310 0101 620 NUT FAlFy b 2 M16
17 10520 0140 032 PIN, SPLIT ey 2 4.0x32

_33_

$i1022S1, Si102251-S, Si1018S1-S



No.18 =via &k (G)

o o o FEEECEIRE o
m B & 5 m B & W 0ty *T’i A5 % % w &
|tem No |tem name wp Application Standard Remarks
7318 3101 000 SHAFT 47 1
7305 3008 000 SPRING YORVUN 1 #130
0800 0000 800 BALL iy 1
7318 3102 000 FORK 7t 1

34 Si102251, Si102251-S, Si1018S1-S



No. 18

Syl avAEAEk (H)

N 5

2 28 & = % B & W SR E Rk amem | A | m %
K = |tem No |tem name L Application Standard Remarks
ey No R/P

1 (7318 3201 000 COVER - 1

2 |7410 1004 000 CAP Fa9aty 1 PS1/200v%5" v4

3 |K710 0608 016 BOLT Fi™ b 4 M8x16 2410

4 17308 3205 000 ARM YI7M7-4 1
_5 _[0830_0500_120 _ _ JO-RING___________. U L SN IO IR ) A G £ 1. A R

_35_

Si102251, Si102281-S, Si1018S1-S



No. 18

SwlavAHk (1)

1 >
/ @ 3\
\-
2 S
~ fE
VA Ny
(Zél:)_
\ | \
~ /~
4
4
N 5
2 28 & = % B & W R E R ams o | W E
K = |tem No |tem name L Application Standard Remarks
ey No R/P
1 (7306 3301 000 SHAFT N 9395975 2
2 10840 1014 246 SEAL -l 2 UE14246
3 |0550 0006 022 PIN, SPRING ATUVITE Y 2 ¢ 6x22
4 17306 3315 010 ARM #40 H39F7-4 2

_36_

Si102251, Si102251-S, Si1018S1-S



No. 18

Syl avAEAk (J)

VT 1
2 28 & = % B & M SR E Rk amem | A | m %
Key?L |tem No |tem name . Application Standard Remarks
/P
1 (7306 4001 100 BRACKET 7 b=¥h)yh 1
2 |K710 0108 025 BOLT Fi™ b 3 M8x25 (7T)
3 |7306 4005 011 DRUM 7" b~#F 34 1
4 10740 0001 600 RING, SNAP vy 2 S16
_5 _[7306_4009_000 _ _ |PLATE _ ___________ WNRY I b L I b b oo o]
6 |7306 4015 000 LEVER 7" b=$bn" - 1
7 10740 0001 400 RING, SNAP Cyvy 1 S14
8 0840 1017 328 SEAL o=l 1 UE17328
9 |0830 0500 120 0-RING oyvy 1 S-12
| 10_{7306_4025_000 _ _ |BOLT _ ___________._ BT . L34 |- b b oo o]
30 (7306 9901 000 SHOE SET Y1-ty b 1

_37_

Si1022S1, Si102251-S, Si1018S1-S



	----検索
	Si1022S1,1022S1-S,1018S1-Sﾊﾟｰﾂﾘｽﾄ
	部品表ご使用について
	No.1　ｼｭｰﾀ部
	No.2　ｵｰｶﾞ部
	No.3　ｵｰｶﾞﾊｳｼﾞﾝｸﾞ部
	No.4　走行部(1)---走行ﾐｯｼｮﾝ、HST
	No.5　走行部(2)---ｶｳﾝﾀAssy、除雪、走行ﾃﾝｼｮﾝ
	No.6　油圧部---ﾎﾟﾝﾌﾟ、ﾊﾞﾙﾌﾞ、ｼﾘﾝﾀﾞ、ﾎｰｽ
	No.7　走行部(3)---外装枠関係
	No.8　走行部(4)---外装ｶﾊﾞｰ関係
	No.9　走行部(5)---足周り
	No.10　操作部(1)---操作ﾊﾟﾈﾙ周辺
	No.11　操作部(2)---走行、除雪ｸﾗｯﾁ
	No.12　操作部(3)---HSTﾚﾊﾞｰ
	No.13　操作部(4)---ｻｲﾄﾞｸﾗｯﾁ
	No.14　ｴﾝｼﾞﾝ部(1)---電装部品関係
	No.15　ｴﾝｼﾞﾝ部(2)---ｴﾝｼﾞﾝ周辺部品
	No.16　ﾏｰｸ、付属品部
	No.17　ｵﾌﾟｼｮﾝ
	No.18　走行ﾐｯｼｮﾝ


